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1 TEST RESULT CERTIFICATION

Applicant : Vantron Technology, Inc.

Address : 48434 Milmont Drive Fremont, CA 94538-7324, USA
Manufacturer : Vantron Technology, Inc.

Address : 48434 Milmont Drive Fremont, CA 94538-7324, USA
EUT :  All-in-one panel PC

Model Name : TPC101-RK99

Trademark : Vantron

Measurement Procedure Used:

APPLICABLE STANDARDS

STANDARD TEST RESULT

FCC 47 CFR Part 2, Subpart J
FCC 47 CFR Part 15, Subpart E
IC RSS-GEN, Issue 5(04-2018)+A1(03-2019)+A2(02-2021)
IC RSS-247 Issue 2(02-2017)

PASS

PASS

The above equipment was tested by EMTEK (SHENZHEN) CO., LTD. The test data, data evaluation, test
procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described
in this report is in compliance with the requirements of FCC Rules Part 2, Part 15.407, IC RSS-247 Issue
2 and IC RSS-GEN, Issue 5.

The test results of this report relate only to the tested sample identified in this report.

Date of Test : May 16, 2024 to June 15, 2024
Prepared by : W &fw
Una Yu /Editor
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Approve & Authorized Signer : Lisa Wang/Manager
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2 EUT TECHNICAL DESCRIPTION

Characteristics

Description

Product:

All-in-one panel PC

Model Number:

TPC101-RK99

Sample Number:

2#

Wifi Type:

Wifi 5G with 5150MHz-5250MHz Band
Wifi 5G with 5250MHz-5350MHz Band
Wifi 5G with 5470MHz-5725MHz Band
Wifi 5G with 5725MHz-5850MHz Band

WLAN Supported:

802.11a/n/ac

802.11a: 54/48/36/24/18/12/9/6Mbps

Data Rate : 802.11n: MCS0-MCS15
802.11ac: MCS0-MCS9
Modulation: OFDM with BPSK/QPSK/16QAM/64QAM for 802.11a/n

OFDM with BPSK/QPSK/16QAM/64QAM/256QAM for 802.11ac

Frequency Range:

UNII-1: 5150MHz-5250MHz Band
5180-5240MHz for 802.11a/n(HT20)/ac(VHT20)
5190-5230MHz for 802.11n(HT40)/ac(VHT40)
5210MHz for 802.11ac(VHT80)

UNII-2A: 5250MHz-5350MHz Band
5260-5320MHz for 802.11a/n(HT20)/ac(VHT20)
5270-5310MHz for 802.11n(HT40)/ac(VHT40)
5290MHz for 802.11ac(VHT80)

UNII-2C: 5470MHz-5725MHz Band
5500-5700MHz for 802.11a/n(HT20)/ac(VHT20)
5510-5670MHz for 802.11n(HT40)/ac(VHT40)
5530MHz for 802.11ac(VHT80)

UNII-3 with 5725MHz-5850MHz Band
5745-5825MHz for 802.11a/n(HT20)/ac(VHT20)
5755-5795MHz for 802.11n(HT40)/ac(VHT40)
5775MHz for 802.11ac(VHT80);

TPC Function:

Not Applicable

Antenna Port:

<] Antenna port 1

Antenna Type:

FPC Antenna

Antenna Gain:

ANT 1: 8.30 dBi

Transmit Power:

UNII-1 Band: 14.66 dBm
UNII-2A Band: 15.01 dBm
UNII-2C Band: 14.02 dBm
UNII-3 Band: 14.88 dBm
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Power Supply: DC 12V from adapter, POE power supply

MODEL:FJ-SW20261203000
Adapter: INPUT:AC 100-240V~50/60Hz 1.5A Max
OUTPUT:12V, 3.0A, 36.0W

Test Voltage: AC 120V/60Hz
Date of Received: May 16, 2024
Temperature Range: 0° C~+40° C

Note: 1.For more details, please refer to the User’'s manual of the EUT.
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3 SUMMARY OF TEST RESULT

FCC IC Part .
PartClause Clause Test Parameter Verdict | Remark
15.407 (a)

15407 (¢) | R9S-247,6.2 | 990/ 64B and 26dB Bandwidth PASS
2 1049 RSS-Gen 6.7
15.407 (a) RSS-247,6.2 Maximum Conducted Output Power PASS
15.407 (a) RSS-247,6.2 PeakPower Spectral Density PASS
15407 (%) | RS Gen 6.0
15.209 SS-G ’ RadiatedSpurious Emission PASS
15.205 RSS-Gen 8.10

RSS-Gen 6.13
15.207 RSS-Gen 8.8 Power Line Conducted Emission PASS
12'382(‘3) RSS-Gen 6.8 Antenna Application PASS
NOTE1:N/A (Not Applicable)
NOTE2:According to FCC OET KDB 789033, the report use radiated measurements in the
restricted frequency bands. In addition, the radiated test is also performed to ensure the
emissions emanating from the device cabinet also comply with the applicable limits.

RELATED SUBMITTAL(S) / GRANT(S):

This submittal(s) (test report) is intended for FCC ID:2BEA6TPC101 filing to comply with Section 15.407
of the FCC Part 15, Subpart C Rules.
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4 TEST METHODOLOGY
4.1 GENERAL DESCRIPTION OF APPLIED STANDARDS

According to its specifications, the EUT must comply with the requirements of the following standards:
FCC 47 CFR Part 2, Subpart J

FCC 47 CFR Part 15, Subpart E

IC RSS-GEN, Issue 5(04-2018)+A1(03-2019)+A2(02-2021)

IC RSS-247 Issue 2(02-2017)

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

FCC KDB 789033 D2 General UNII Test Procedures New Rules v02r01

4.2 MEASUREMENT EQUIPMENT USED

Conducted Emission Test Equipment

Equipment Manufacturer Model No. Serial No. Last Cal. el
Interval
EMI Test Receiver Rohde & Schwarz ESCI 101384 2024/5/11 1Year
AMN Rohde & Schwarz ENV216 101161 2024/5/10 1Year
For Spurious Emissions Test
Equipment Manufacturer Model No. Serial No. Last Cal. el
Interval
EMI Test Receiver |Rohde & Schwarz ESU 26 100154 2024/5/10 1Year
Pre-Amplifie Lunar EM LNA30M3G-25 J10100000070 2024/5/10 1Year
Bilog Antenna Schwarzbeck VULB9163 660 2023/5/16 2 Year
Horn antenna Schwarzbeck BBHA9120D 9120D-1177 2023/5/12 2 Year
Pre-Amplifie SKET LNPA 0118G-45 |SK2019051801 2024/5/10 1Year
Loop Antenna Schwarzbeck FMZB1519 1519-012 2023/5/12 2 Year
Spectrum Analyzer |Rohde & Schwarz FSV40 100967 2024/5/10 1Year
Horn antenna Schwarzbeck BBHA9170 9170-399 2023/5/12 2 Year
Band reject WRCGV-2400(2400-
2024/5/10 1Y
Filter(50dB) ol 2485MHz) 2 ear
For other test items:
Equipment Manufacturer Model No. Serial No. Last Cal. el
Interval
Signal Analyzer Agilent N9010A MY53470879 2024/5/10 1Year
eEier Bl Agilent N5182B MY53050878 | 2024/5/10 1Year
Generater
furglag, Sl Agilent N5171B MY53050553 |  2024/5/10 1Year
Generator
) Contl[/loétgl’,‘)'t(Power Tonscend JS0806-2 \ 2024/5(10 | 1Year
R e e EL-02KA 12107166 2024/5/10 1Year
Chamber
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4.3 DESCRIPTION OF TEST MODES

The EUT has been tested under its typical operating condition.

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions
requirement and operating in a manner which intends to maximize its emission characteristics in a
continuous normal application.

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for
the purpose of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record on
this report.

Those data rates (802.11a: 54 Mbps; 802.11n(HT20): MCSO0; 802.11ac(VHT20): MCSO0; 802.11n(HT40):
MCSO0; 802.11ac(VHT40): MCSO0; 802.11ac(VHT80): MCSO0; )were used for all test.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in continuous
transmitting and receiving mode is programmed.

I Wifi 5G with U-NII - 1
Frequency and Channel list for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 44 5220
40 5200 48 5240
Frequency and Channel list for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
38 5190 46 5230
Frequency and Channel list for 802.11ac (VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
42 5210
Test Frequency and Channel for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 40 5200 48 5240
Test Frequency and channel for 802.11n (HT40), 802.11ac (VHT40):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
38 5190 N/A N/A 46 5230
Test Frequency and channel for 802.11ac (VHT80):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
42 5210 N/A N/A N/A N/A
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DX Wifi 5G with U-NII -2A
Frequency and Channel list 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
52 5260 60 5300
56 5280 64 5320
Frequency and Channel list for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
54 5270
62 5310
Frequency and Channel list for 802.11ac (VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
58 5290
Test Frequency and Channel for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
52 5260 56 5280 64 5320
Test Frequency and channel for 802.11n (HT40), 802.11ac (VHT40):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
54 5270 N/A N/A 62 5310
Test Frequency and channel for 802.11ac (VHT80):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
58 5290
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Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
100 5500 116 5580 132 5660
104 5520 120 5600 136 5680
108 5540 124 5620 140 5700
112 5560 128 5640
Frequency and Channel list for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
102 5510 118 5590 134 5670
110 5550 126 5630
Frequency and Channel list for 802.11ac (VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
106 5530 122 5610

Test Frequency and Channel for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
100 5500 120 5600 140 5700

Test Frequency and channel for 802.11n (HT40), 802.11ac (VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Report No. ENS2404260267W00204R

Page 11 of 167

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
102 5510 134 5670
Test Frequency and channel for 802.11ac (VHT80):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
106 5530
< Wifi 5G with U-NII -3
Frequency and Channel list for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
149 5745 157 5785 165 5825
153 5765 161 5805
Frequency and Channel list for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
151 5755 159 5795
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Frequency and Channel list for 802.11ac (VHT80):

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
155 5775
Test Frequency and Channel for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
149 5745 157 5785 165 5825
Test Frequency and channel for  802.11n (HT40), 802.11ac (VHT40):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
151 5755 N/A N/A 159 5795
Test Frequency and channel for 802.11ac (VHT80):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
155 5775
Multi-antenna correlation:
O Transmit Signals are Correlated
Directional gain = 10 log[(1067/20 + 1062/20 + _ + 106N/20)2 /NanT] dBi
All Transmit Signals are Completely Uncorrelated
= Directional gain = 10 log[(108"/10 + 1062/10 + _ + 10CN/19/Nan7] dBi

Directional gain
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5 FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at:

EMTEK (Shenzhen) Co., Ltd.

Building 69, Majialong Industry Zone District, Nanshan District, Shenzhen, China

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and CISPR
Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized antennas:
tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum analyzers with
preselectors and quasi-peak detectors are used to perform radiated measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for making
measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring Apparatus
and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS AND LISTINGS

Site Description

EMC Lab. :  Accredited by CNAS
The Certificate Registration Number is L2291.
The Laboratory has been assessed and proved to be in compliance
with CNAS-CLO1 (identical to ISO/IEC 17025:2017)

Accredited by FCC
Designation Number: CN1204
Test Firm Registration Number: 882943

Accredited by A2LA
The Certificate Number is 4321.01.

Accredited by Industry Canada
The Conformity Assessment Body Identifier is CN0008

Name of Firm : EMTEK (SHENZHEN) CO., LTD.
Site Location :  Building 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, China
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6 TEST SYSTEM UNCERTAINTY

The following measurement uncertainty levels have been estimated for tests performed on the

apparatus:
Test Parameter Measurement Uncertainty
Frequency error +20Hz
Occupied Bandwidth +0.5KHz
Transmitter output power +0.6dB
Conducted spurious emissions +3.2dB
Radiated spurious emissions +4.5dB
Temperature +1.2°C
Humidity +3%
DC voltages +0.25V
Time +1%

Measurement Uncertainty for a level of Confidence of 95%
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7 SETUP OF EQUIPMENT UNDER TEST
7.1 RADIO FREQUENCY TEST SETUP

The WLAN component’s antenna ports(s) of the EUT are connected to the measurement instrument per
an appropriate attenuator. The EUT is controlled by PC/software to emit the specified signals for the
purpose of measurements.

Measurement
Instrument

EUT Attenuator

7.2 RADIO FREQUENCY TEST SETUP

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013and CAN/CSA-CEI/IEC CISPR 22.

Below 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna (loop antenna). The Antenna should be positioned with its plane vertical at the specified distance
from the EUT and rotated about its vertical axis for maximum response at each azimuth about the EUT.
The center of the loop shall be 1 m above the ground. For certain applications, the loop antenna plane
may also need to be positioned horizontally at the specified distance from the EUT.

Above 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and
turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is
0° to 360°, and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

Above 1GHz:

(Note: the FCC’s permission to use 1.5m as an alternative per TCBC Conf call of Dec. 2, 2014.)

The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and
turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is
0° to 360°, and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable . 3m o
\ EUT
Test
0.8 m _
Receiver
Ground Plane Coaxial Cable
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(b)Radiated Emission Test Set-Up, Frequency Below 1000MHz
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Turntable

Test
Receiver

\

EUT

3m

0.8m

1m to 4m

Ground Plane >

Coaxial Cable:

(c) Radiated Emission Test Set-Up, Frequency above 1000MHz

Turntable

............... >3m
4m
\ EUT
A
1.5m
— e A

MANMAMAMARA

1 |Amplifier

Test
Receiver
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7.3 CONDUCTED EMISSION TEST SETUP
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The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN shall be
placed 0.8 m from the boundary of EUT and bonded to a ground reference plane for LISN mounted on top
of the ground reference plane. This distance is between the closest points of the LISN and the EUT. All
other units of the EUT and associated equipment shall be at least 0.8m from the LISN.
Ground connections, where required for safety purposes, shall be connected to the reference ground
point of the LISN and, where not otherwise provided or specified by the manufacturer, shall be of same
length as the mains cable and run parallel to the mains connection at a separation distance of not more

than 0.1 m.

According to the requirements in Section 13.1.4.1 of ANSI C63.10-2013 Conducted emissions from the
EUT measured in the frequency range between 0.15 MHz and 30 MHz using CISPR Quasi-Peak and

average detector mode.

Reference
Ground
/ Reference

i Auxiliar

EMI Receiver EUT L liary Ground

Equipment
T 0Q
BOcm
LISN /BOCm LISN
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7.4 BLOCK DIAGRAM CONFIGURATION OF TEST SYSTEM

AC POWER

7.5 SUPPORT EQUIPMENT

EUT Cable List and Details
Cable Description Length (m) Shielded/Unshielded With / Without Ferrite
/ / / /
Auxiliary Cable List and Details
Cable Description Length (m) Shielded/Unshielded With / Without Ferrite
/ / / /
Auxiliary Equipment List and Details
Description Manufacturer Model Serial Number
/ / / /
Notes:

1.All the equipment/cables were placed in the worst-case configuration to maximize the emission

during the test.
2.Grounding was established in accordance with the manufacturer’s requirements and conditions for

the intended use.
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8 TEST REQUIREMENTS
8.1 BANDWIDTHMEASUREMENT

8.1.1 Applicable Standard

According to FCC Part 15.407(a)(1) for UNIIBand |

According to FCC Part 15.407(a)(2) for UNIIBand II-A and UNIIBand 1I-C
According to FCC Part 15.407(a)(3) for UNIIBand IlI

According toFCC Part 15.407(e) for UNIIBand llI

According to 789033 D02 Sectionll(C)

According to 789033 D02 Sectionll(D)

According to RSS-Gen6.6, RSS 247, 6.2

8.1.2 Conformance Limit

The 26dB bandwidth is used to determine the conducted power limits.
Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

8.1.3 Test Configuration

Test according to clause 7.1 radio frequency test setup

8.1.4 Test Procedure
According to 789033 D02 v02r01 section C&D, the following is the measurement procedure.

1. Emission Bandwidth (EBW)

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed
until the RBW/EBW ratio is approximately 1%.

2. Minimum Emission Bandwidth for the band 5.725-5.85 GHz

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 KHz for the band
5.715-5.85 GHz. The following procedure shall be used for measuring this bandwidth:

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) = 3 X RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may

be employed if it implements the functionality described above.

D. 99 Percent Occupied Bandwidth

The 99-percent occupied bandwidth is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers are each equal to 0.5 % of the total mean power of the given
emission. Measurement of the 99-percent occupied bandwidth is required only as a condition for using
the optional band-edge measurement techniques described in section [1.G.3.d). Measurements of
99-percent occupied bandwidth may also optionally be used in lieu of the EBW to 789033 D02 v01r02
General UNIl Test Procedures New Rules vO1 define the minimum frequency range over which the
spectrum is integrated when measuring maximum conducted output power as described in section II.E.
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However, the EBW must be measured to determine bandwidth dependent limits on maximum conducted
output power in accordance with 15.407(a).

The following procedure shall be used for measuring (99 %) power bandwidth:

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4.SetVBW = 3 « RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be
used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two
frequencies.
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8.1.5 Test Results

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1011 mbar
Note: N/A
TestMode | Antenna | Frequency[MHz] ZGF“lA’l_'fZE]’W FLMHz] | FH[MHz] | LimittMHz] | Verdict
5180 23.520 5169.040 | 5192.560
5200 22.520 5189.400 | 5211.920
5240 23.160 5229.320 | 5252.480
5260 21.040 5249.400 | 5270.440
5280 21.200 5269.400 | 5290.600
1A Ant1 5320 21.000 5309.520 | 5330.520
5500 20.840 5489.600 | 5510.440
5580 21.000 5569.480 | 5590.480
5700 21.120 5689.400 | 5710.520
5745 25.160 5732.200 | 5757.360
5785 28.360 5770.200 | 5798.560
5825 25.440 5812.160 | 5837.600
5180 25.760 5167.920 | 5193.680
5200 22.800 5189.240 | 5212.040
5240 27.120 5227.880 | 5255.000
5260 24.720 5249.280 | 5274.000
5280 22.280 5269.320 | 5291.600
5320 21.480 5309.240 | 5330.720
11N20SISO o 5500 21.720 5489.160 | 5510.880
5580 21.200 5569.640 | 5590.840
5700 21.600 5689.520 | 5711.120
5745 26.960 5734.080 | 5761.040
5785 23.400 5773.720 | 5797.120
5825 23.720 5812.520 | 5836.240
5190 40.560 5170.240 | 5210.800
5230 42.160 5210.240 | 5252.400
5270 39.520 5250.240 | 5289.760
5310 39.840 5290.240 | 5330.080
11N40SISO Ant1 5510 39.600 5490.320 | 5529.920
5550 39.600 5530.160 | 5569.760
5670 39.680 5650.320 | 5690.000
5755 39.760 5735.240 | 5775.000
5795 40.080 5775.320 | 5815.400
5180 21.240 5169.400 | 5190.640
5200 21.520 5189.240 | 5210.760
5240 20.960 5229.640 | 5250.600
5260 21.280 5249.480 | 5270.760
5280 21.040 5269.560 | 5290.600
11AC20SISO Ant1 5320 21.560 5309.360 | 5330.920
5500 21.160 5489.360 | 5510.520
5580 21.440 5569.160 | 5590.600
5700 21.120 5689.520 | 5710.640
5745 21.080 5734.440 | 5755.520
FHIEMTERARSROBEAT i AERIHEHUR SR T RXG694 Mt :Http://www.emtek.com.cn #}ff:cs.rep@emtek.com.cn

EMTEK (Shenzhen) Co., Ltd. Add: Building 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, China Hitp://www.emtek.com.cn E-mail: cs.rep@emtek.com.cn

Report No. ENS2404260267W00204R Page 21 of 167 Ver.1.0



EMTEK(Y)

Access to the World

5785 22.920 5774.360 | 5797.280 --- ---
5825 22.240 5813.400 | 5835.640 - ---
5190 41.680 5170.320 | 5212.000 --- ---
5230 41.680 5210.160 | 5251.840 --- ---
5270 39.040 5250.560 | 5289.600 - -
5310 41.600 5290.320 | 5331.920 --- ---
11AC40SISO Ant1 5510 39.600 5490.240 | 5529.840 --- o
5550 39.520 5530.320 | 5569.840 --- ---
5670 39.680 5650.400 | 5690.080 - -
5755 41.440 5735.480 | 5776.920 --- ---
5795 46.960 5775.320 | 5822.280 --- ---
5210 106.400 5169.360 | 5275.760 --- ---
5290 90.560 5249.520 | 5340.080 --- ---
11AC80SISO Ant1 5530 80.800 5489.680 | 5570.480 --- o
5610 80.640 5570.000 | 5650.640 - ---
5775 81.920 5735.000 | 5816.920 - ---
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Centar Frag 5.100000000 : Fast v~ Trig: Free Run AvglHold: 1001100

IFiaincl ow Atten: 30 dB

Ref Offset 2001 dB
Ref 20.00 dBm

Center Freq
5700000000 GHz |

StartFreq
5680000000 GHz

J—
Stop Freq

iCenter 5.70000 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

CF Step
4000000 MHz|
futo Man|

Freq Offset
0Hz
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11N20SISO_Ant1_5745

Center Freq 5.745000000 ) #vg Type: AMS
Senli HEq S RS0 :r,,, B g FreeRun AvglHold: 100100
IFGabn:l ow SAtten: 30 dB

Ref Offset 2007 dB
Ref 20.00 dBm

Center Freq
5745000000 GHz |

StartFreq

Iy-

Stop Freq

iCenter 5.74500 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

CF Step
4000000 MHz|
Man|

Is

FreqOffset

11N20SISO_Ant1_5785

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Off:
Ref 20.00 dBm

Center Freq,
5.785000000 GHz|
I

StartFreq

iCenter 5.78500 GHz Span 40.00 MHz; CF Step
#Res BW 220 kHz #VEW 680 kHz Sweep 1.000 ms (1001 pts) 4000000 MHz,

FreqOffsel
0Hz|

2B oo flios

11N20SISO_Ant1_5825

Center Freq 5.825000000 #vg Type: AMS
Senia Heq SE20000 : ey Trig: FreaRun AvglHold: 100100

IFiaincl ow Atten: 30 dB

Ref Offset 2023 dB
Ref 20.00 dBm

Center Freq
5825000000 GHz |

StartFreq
5805000000 GHz

J—
Stop Freq

iCenter 5.82500 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

CF Step
4000000 MHz|
futo Man|

Freq Offset
0Hz
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11N40SISO_Ant1_5190

Center Freq 5.190000000 ) #vg Type: AMS
Senlit Heq SAN0N :r,,, B g FreeRun AvglHold: 100100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20,16 dB
Ref 20.00 dBm

iCenter 5.19000 GHz Span 80.00 MHz;

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

Center Freq
5190000000 GHz |

StartFreq
5160000000 GHz

11N40SISO_Ant1_5230

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offs,
Ref 20.00 dBm

iCenter 5.23000 GHz Span 80.00 MHz;
#Res BW 430 kHz #VEW 1.3 MHz Sweep 1.000 ms (1001 pts)

5,210 24 GHz|
2 0 GH7

2B oo flios

Center Freq,
5230000000 GHz

StartFreq
5.190000000 GHz|

Stop Freq

52

CF Step
8000000 MHz

Auto. Man|

FreqOffsel
0Hz|

11N40SISO_Ant1_5270

Center Freq 5.270000000 #Avg Type: RMS
Centar Frag 5270000000 : Fast ~»- Trig: Free Run Avg|Hold: 1004100

IFiaincl ow Atten: 30 dB

Ref Offset 20,05 dB
Ref 20.00 dBm

iCenter 5.27000 GHz Span 80.00 MHz;

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

" —
Freq Offset
0Hz

Center Freq
5270000000 GHz |
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11N40SISO_Ant1_5310

Center Freq 5.310000000 ) #vg Type: AMS
Ceitac B 3= 21000000 : st —+— 1rig: Free Run AvgHold: 100/100
SAtten: 30 dB

Ref Offset 198 dB
Ref 20.00 dBm

iCenter 5.31000 GHz Span 80.00 MHz;
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

Center Freq
5310000000 GHz |

StartFreq

Is-

Stop Freq

CF Step
8000000 MHz|
Man|

E

FreqOffset

11N40SISO_Ant1_5510

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offs,
Ref 20.00 dBm

iCenter 5.51000 GHz Span 80.00 MHz;
#Res BW 430 kHz #VEW 1.3 MHz Sweep 1.000 ms (1001 pts)

2B oo flios

Center Freq,
5510000000 GHz

|
StartFreq

FreqOffsel
0Hz|

11N40SISO_Ant1_5550

Center Freq 5550000000 #Avg Type: RMS
Centor Frag 5550000000 : Fast ~»- Trig: Free Run Avg|Hold: 1004100

IFiaincl ow Atten: 30 dB

Ref Offset 206 dB
Ref 20.00 dBm

iCenter 5.55000 GHz Span 80.00 MHz;
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

§53018 GHz| __-23.164 dBm |
s dBm
MHz/ (8] 4

" —
FreqOffset

Center Freq
5550000000 GHz |

StartFreq

Stop Freq

CF Step
8.000000 MHz

E
5
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11N40SISO_Ant1_5670

Center Freq 5.670000000 ) #vg Type: AMS
Ceitac B g 5000000 : Fast —+— 17ig: Free Run AvgHold: 100/100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20.39 dB
Ref 20.00 dBm

Center Freq
5670000000 GHz |

StartFreq
5630000000 GHz

Stop Freq

57

iCenter 5.67000 GHz Span 80.00 MHz;
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

CF Step
8000000 MHz|
Man|

Is

Freq Offset
0Hz

11N40SISO_Ant1_5755

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offset 20,05 dB
Ref 20.00 dBm

Center Freq,
5.755000000 GHz|

StartFreq
57

Stop Freq

iCenter 5.75500 GHz Span 80.00 MHz; CF Step
#Res BW 430 kHz #VEW 1.3 MHz Sweep 1.000 ms (1001 pts) B.000000 MHz,
Man

E

5,735 24 GHz|
5.753 80 Gz

FreqOffset

2B oo flios

11N40SISO_Ant1_5795

Center Freq 5.795000000 #vg Type: AMS
Senli Heq S 0000 : ey Trig: FreaRun AvglHold: 100100

IFiaincl ow Atten: 30 dB

Ref Offset 20,05 dB
Ref 20.00 dBm

Center Freq
5795000000 GHz |

StartFreq

Iy-

Stop Freq

iCenter 5.79500 GHz Span 80.00 MHz;
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

CF Step
8.000000 MHz

E
5

p I
FreqOffset
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11AC20SISO_Ant1_5180

Center Freq 5180000000 ) #vg Type: AMS
Ceitac B g 15000000 : Fast —+— 17ig: Free Run AvgHold: 100/100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20,00 dB
Ref 20.00 dBm

iCenter 5.18000 GHz Span 40.00 MHz;

#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

Center Freq
5180000000 GHz |

—
StartFreq
5460000000 GHz
J—
Stop Freq
5
I—

CF Step
4000000 MHz|
futo Man|

Freq Offset
0Hz

11AC20SISO_Ant1_5200

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offs,
Ref 20.00 dBm

iCenter 5.20000 GHz Span 40.00 MHz;
#Res BW 220 kHz #VEW 680 kHz Sweep 1.000 ms (1001 pts)

5,189 24 GHz|
189 12 GHz

2B oo flios

Center Freq,
5200000000 GHz

StartFreq
5180000000 GHz|

Stop Freq
B.

CF Step
4000000 MHz

Auto. Man|

FreqOffsel
0Hz|

11AC20SISO_Ant1_ 5240

Center Freq 5.240000000 #Avg Type: RMS
Géntor Fra 3.24000000C : Fast ~»- Trig: Free Run Avg|Hold: 1004100

IFiaincl ow Atten: 30 dB

Ref Offset 2007 dB
Ref 20.00 dBm

iCenter 5.24000 GHz Span 40.00 MHz;

#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

Center Freq
5240000000 GHz |
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11AC20SISO_Ant1_5260

Center Freq 5.260000000 ) #vg Type: AMS
Ceitac B 2= 26000000 : Fast —+— 17ig: Free Run AvgHold: 100/100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20.1 dB
Ref 20.00 dBm

iCenter 5.26000 GHz Span 40.00 MHz;

#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

Center Freq
5260000000 GHz |

I—
StartFreq

Freq Offset
0Hz

11AC20SISO_Ant1_5280

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offset 20.02 dB
Ref 20.00 dBm

iCenter 5.28000 GHz Span 40.00 MHz;
#Res BW 220 kHz #VEW 680 kHz Sweep 1.000 ms (1001 pts)

526985 CGHz|  -23512dBm)|
9 48 GHz B35 B

2B oo flios

"~ At Man

Center Freq,
5280000000 GHz

StartFreq
5260000000 GHz

Stop Freq

CF Step
4000000 MHz

FreqOffsel
0Hz|

Center Freq 5.320000000 #hvg Type: AMS
Génter Frad 3.32000000 : I Trig: Free Run AvglHold: 1001100

IFiaincl ow Atten: 30 dB

Ref Offset 19,89 dB
Ref 20.00 dBm

iCenter 5.32000 GHz Span 40.00 MHz;

#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

Center Freq
5320000000 GHz |

StartFreq
5300000000 GHz

J—
Stop Freq

I ’

CF Step
4000000 MHz|
futo Man|

Freq Offset
0Hz
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11AC20SISO_Ant1_5500

Center Freq 5.500000000 ) #vg Type: AMS
Senii Haq S 000000 :r,,, B g FreeRun AvglHold: 100100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20,35 dB
Ref 20.00 dBm

Center Freq
5500000000 GHz |

StartFreq
5480000000 GHz

J—
Stop Freq

|
CF Step
4000000 MHz|
—ry Man

iCenter 5.50000 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

Freq Offset
0Hz

11AC20SISO_Ant1_5580

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offs,
Ref 20.00 dBm

Center Freq,
5580000000 GHz

StartFreq

Stop Freq

iCenter 5.58000 GHz Span 40.00 MHz; CF Step
#Res BW 220 kHz #VEW 680 kHz Sweep 1.000 ms (1001 pts) 4000000 MHz,
Man

E

5,560 16 GHz|
960 G

FreqOffsel
0Hz|

2B oo flios

11AC20SISO_Ant1_5700

Center Freq 5.700000000 #Avg Type: RMS
Centar Frag 5.100000000 : Fast v~ Trig: Free Run AvglHold: 1001100

IFiaincl ow Atten: 30 dB

Ref Offset 2001 dB
Ref 20.00 dBm

Center Freq
5700000000 GHz |

StartFreq
5680000000 GHz

J—
Stop Freq

iCenter 5.70000 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

CF Step
4000000 MHz|
futo Man|

Freq Offset
0Hz
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11AC20SISO_Ant1_5745

Center Freq 5.745000000 ) #vg Type: AMS
Senli HEq S RS0 :r,,, B g FreeRun AvglHold: 100100
IFGabn:l ow SAtten: 30 dB

Ref Offset 2007 dB
Ref 20.00 dBm

Center Freq
5745000000 GHz |

StartFreq

Iy-

Stop Freq

iCenter 5.74500 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)

CF Step
4000000 MHz|
Man|

Is

FreqOffset

11AC20SISO_Ant1 5785

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Off:
Ref 20,

Center Freq,
5.785000000 GHz|
I

StartFreq

iCenter 5.78500 GHz Span 40.00 MHz; CF Step
#Res BW 220 kHz #VEW 680 kHz Sweep 1.000 ms (1001 pts) 4000000 MHz,

J1436GHz|  25042dBm| — - I—
o ‘
04GHz, 2093 dB: FreqOffset

0Hz|

2B oo flios

11AC20SISO_Ant1 5825

Center Freq 5.825000000 #vg Type: AMS
Senia Heq SE20000 : ey Trig: FreaRun AvglHold: 100100

IFiaincl ow Atten: 30 dB

Ref Offset 2023 dB
Ref 20.00 dBm

Center Freq
5825000000 GHz |

iCenter 5.82500 GHz Span 40.00 MHz;
#Res BW 220 kHz #VBW 680 kHz Sweep 1.000 ms (1001 pts)
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11AC40SISO_Ant1_5190

Center Freq 5.190000000 ) #vg Type: AMS
Senlit Heq SAN0N :r,,, B g FreeRun AvglHold: 100100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20,16 dB
Ref 20.00 dBm

iCenter 5.19000 GHz Span 80.00 MHz!

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

Center Freq
5190000000 GHz |

StartFreq
5160000000 GHz

11AC40SISO_Ant1_ 5230

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offs,
Ref 20.00 dBm

iCenter 5.23000 GHz Span 80.00 MHz;
#Res BW 430 kHz #VEW 1.3 MHz Sweep 1.000 ms (1001 pts)

5,210 18 GHz|

2B oo flios

Center Freq,
5230000000 GHz

StartFreq
5.190000000 GHz|

I
Stop Freq

52

CF Step
8000000 MHz

Buto Man|

FreqOffsel
0Hz|

11AC40SISO_Ant1 5270

Center Freq 5.270000000 #Avg Type: RMS
Centar Frag 5270000000 : Fast ~»- Trig: Free Run Avg|Hold: 1004100

IFiaincl ow Atten: 30 dB

Ref Offset 20,05 dB
Ref 20.00 dBm

iCenter 5.27000 GHz Span 80.00 MHz!

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

Center Freq
5270000000 GHz |

StartFreq
5230000000 GHz

Stop Freq

I"

CF Step
8000000 MHz|
o Man|

Freq Offset
0Hz
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11AC40SISO_Ant1 5310

Center Freq 5.310000000 ) #vg Type: AMS
Ceitac B 3= 21000000 GZ Fast —+— 17ig: Free Run AvgHold: 100/100
IFGabn:l ow SAtten: 30 dB

Ref Offset 198 dB
Ref 20.00 dBm

Center Freq
5310000000 GHz |

[
StartFreq

Is-

Stop Freq

iCenter 5.31000 GHz Span 80.00 MHz!
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

CF Step
8000000 MHz|
Man|

Is

FreqOffset

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offs,
Ref 20.00 dBm

Center Freq,
5510000000 GHz
I

StartFreq

iCenter 5.51000 GHz Span 80.00 MHz; CF Step
#Res BW 430 kHz #VEW 1.3 MHz Sweep 1.000 ms (1001 pts) B.000000 MHz,

FreqOffsel
0Hz|

2B oo flios

11AC40SISO_Ant1 5550

Center Freq 5550000000 #Avg Type: RMS
Centor Frag 5550000000 : Fast ~»- Trig: Free Run Avg|Hold: 1004100

IFiaincl ow Atten: 30 dB

Ref Offset 206 dB
Ref 20.00 dBm

Center Freq
5550000000 GHz |

[
StartFreq

Stop Freq

iCenter 5.55000 GHz Span 80.00 MHz!
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

CF Step
8.000000 MHz

E
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FreqOffset

EHIfE MR ERE AR SRARRLE
EMTEK (Shenzhen) Co

tek.com.cn @i cs.rep@emtek.com.c

. China Http:/ emtek.com.cn E-mail: cs.rep@emtek.com.cn

Report No. ENS2404260267W00204R Page 39 of 167 Ver.1.0



EMTEK®)

to the World

11AC40SISO_Ant1_5670

Center Freq 5.670000000 ) #vg Type: AMS
Ceitac B g 5000000 : Fast —+— 17ig: Free Run AvgHold: 100/100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20.39 dB
Ref 20.00 dBm

Center Freq
5670000000 GHz |

StartFreq
5630000000 GHz

Stop Freq

57

iCenter 5.67000 GHz Span 80.00 MHz!
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

CF Step
8000000 MHz|
Man|

Is

Freq Offset
0Hz

11AC40SISO

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offset 20,05 dB
Ref 20.00 dBm

Center Freq,
5.755000000 GHz|

StartFreq
57

Stop Freq

iCenter 5.75500 GHz Span 80.00 MHz; CF Step
#Res BW 430 kHz #VEW 1.3 MHz Sweep 1.000 ms (1001 pts) B.000000 MHz,
Man

E

5,735 48 GHz,| [
32 Gl
L FreqOffset

2B oo flios

11AC40SISO_Ant1 5795

Center Freq 5.795000000 #vg Type: AMS
Senli Heq S 0000 : ey Trig: FreaRun AvglHold: 100100

IFiaincl ow Atten: 30 dB

Ref Offset 20,05 dB
Ref 20.00 dBm

Center Freq
5795000000 GHz |

StartFreq

Iy-

Stop Freq

iCenter 5.79500 GHz Span 80.00 MHz!
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

CF Step
8.000000 MHz

E
5

g
FreqOffset
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11AC80SISO_Ant1 5210

Center Freq 5.210000000 ) #vg Type: AMS
Senlit Heq S 24000000 :r,,, B g FreeRun AvglHold: 100100
IFGabn:l ow SAtten: 30 dB

Ref Offset 20.11 dB
Ref 20.00 dBm

Center Freq
5210000000 GHz |

StartFreq
5130000000 GHz

iCenter 5.21000 GHz Span 160.0 MHz;
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

Freq Offset
0Hz

=Avg TW:RM.S
=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ref Offset 20.02 dB
Ref 20.00 dBm

Center Freq,
5280000000 GHz|
I

StartFreq

iCenter 5.29000 GHz Span 160.0 MHz; CF Step
#Res BW 820 kHz #VEW 2.7 MHz Sweep 1.000 ms (1001 pts) 16.000000 MHz|

FreqOffsel
0Hz|

2B oo flios

11AC80SISO_Ant1 5530

Center Freq 5.53 0000 2Avg Type: RMS
4 FNO: Fast —+— 171g: Free Run AvgHold: 100/100
(Foainiow  SAtten: 30 dB

Ref Offset 20.42 dB
Ref 20.00 dBm

Center Freq
5530000000 GHz |

StartFreq
5450000000 GHz

I
Stop Freq

iCenter 5.53000 GHz Span 160.0 MHz;
#Res BW 820 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

CF Step
16000000 MHz
o Man|

Freq Offset
0Hz
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11AC80SISO_Ant1 5610

Center Freq 5.610000000 GHz

Ref Offset 20,65 dB
i Ref 20.00 dBm

7
e e

ICenter 5.61000 GHz

5
FNO: Fast —+— 171g: Free Run Avg|Hold: 1001100
IFGaincow  SAften: 30 dB

=Avg Type: RM

Span 160.0 MHz;

[#Res BW 820 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

Center Freq
5610000000 GHz |

StartFreq
5530000000 GHz

Stop Freq

CF Step
16000000 MHz

FreqOffset
0 Hzj

STATE

11AC80SISO_Ant1 5775

e e

i

P e i

iCenter 5.77500 GHz
[#Res BW 220 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

=+~ Trig: Free Run AvgHold: 100/100
#Atten: 30dB

Ay Type: RMS

Span 160.0 MHz;

573500 GHz|
T

Is
g

Center Freq,
5775000000 GHz

StartFreq
5.885000000 GHz

[
Stop Freq

CF Step
16000000 MHz

FreqOffset
0 Hz
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EMTEK(Y)

Access to the World

TestMode | Antenna | Frequency[MHz] [ﬁﬁz’] FLIMHz] | FH[MHz] | LimitfMHz] | Verdict
5180 17.643 | 5171.2296 | 5188.8726

5200 17.593 | 5191.2370 | 5208.8300

5240 17.726 | 5231.1153 | 5248.8413

5260 17.217 | 5251.3710 | 5268.5880

5280 17.295 | 5271.3285 | 5288.6235

A Ant 5320 17.236 | 5311.3597 | 5328.5957
5500 17.274 | 5491.3334 | 5508.6074

5580 17.219 | 5571.3807 | 5588.5997

5700 17.351 | 5691.3206 | 5708.6716

5745 18.127 | 5736.0047 | 5754.1317

5785 18.242 | 5775.9322 | 5794.1742

5825 18.047 | 5815.9944 | 5834.0414

5180 18.635 | 5170.7348 | 5189.3698

5200 18.596 | 5190.8229 | 5209.4189

5240 18.545 | 5230.7864 | 5249.3314

5260 18.580 | 5250.8080 | 5269.3970

5280 18.318 | 5270.9211 | 5289.2391

5320 18.324 | 5310.8841 | 5329.2081

1IN20SISO | Antt 5500 18.360 | 5490.8316 | 5509.1916 | -
5580 18.354 | 5570.8641 | 5589.2181

5700 18.422 | 5690.8919 | 5709.3139

5745 18.603 | 5735.7336 | 5754.3366

5785 18.491 | 5775.7880 | 5794.2790

5825 18.472 | 5815.8217 | 5834.2937

5190 36.697 | 5171.8356 | 5208.5326

5230 36.694 | 5211.8209 | 5248.5149

5270 36.715 | 5251.8591 | 5288.5741

5310 36.489 | 5291.8388 | 5328.3278

11N40SISO |  Ant1 5510 36.489 | 5491.8135 | 5528.3025
5550 36449 | 5531.8161 | 5568.2651

5670 36.502 | 5651.8539 | 5688.3559

5755 36.519 | 5736.8898 | 5773.4088

5795 36.586 | 5776.8521 | 5813.4381

5180 18.256 | 5170.9054 | 5189.1614

5200 18.223 | 5190.9341 | 5209.1571

5240 18.277 | 5230.8903 | 5249.1673

5260 18.241 | 5250.8909 | 5269.1319

5280 18.263 | 5270.8750 | 5289.1380

5320 18.238 | 5310.9017 | 5329.1397

TAC20SISO | Antt 5500 18.222 | 5490.9186 | 5509.1406
5580 18.212 | 5570.9052 | 5589.1172

5700 18.283 | 5690.9019 | 5709.1849

5745 18.315 | 5735.8604 | 5754.1754

5785 18.249 | 5775.8582 | 5794.1072

5825 18.290 | 5815.8796 | 5834.1696

5190 36.460 | 5171.8499 | 5208.3099

5230 36.554 | 5211.8486 | 5248.4026

5270 36.487 | 5251.8945 | 5288.3815

5310 36.508 | 5291.8466 | 5328.3546

T1AC40SISO | Antt 5510 36471 | 5491.8295 | 5528.3005
5550 36.460 | 5531.8640 | 5568.3240

5670 36.551 | 5651.8350 | 5688.3860

5755 36.470 | 5736.8907 | 5773.3607
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5795 36.618 | 5776.8162 | 5813.4342 - ---
5210 75.590 | 5172.4142 | 5248.0042 --- -—-
5290 75.667 | 5252.4148 | 5328.0818 - -—-
11AC80SISO Ant1 5530 75.505 | 5492.4605 | 5567.9655 — -
5610 75.555 | 5572.3798 | 5647.9348 - -—-
5775 75.610 | 5737.4877 | 5813.0977 --- -—-
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Access to the World
11A_Ant1 5180
[ e —— w— =
T HeE-1he N 2 105536 £ Aor 05, 2612
518 0 Center Freq: 5.180000000 GHz Radio 5td: N
Center Freq 5180000000 GHz T;g';“"gun g Hole: 5001500 (o ol
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.18 GHz Span 40 MKz
| #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.3 dBm
17.643 MHz
Transmit Freq Error 51.056 kHz OBW Power 99.00 %
x dB Bandwidth 28.29 MHz xdB -26.00 dB
= STATLS
11A_Ant1_5200
MNSEIN N & 10:56:55 PN Aor 05, 2012
Center Freq: 5. GHz Radio 51d: None
=+ Trig: Free Run AvgHold: 500/500
AFGain:Low SAtten: 30 dB Radic Device: BTS
Ref Offset 20.16 48
Ref dBm
Center 5.2 GHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.4 dBm
17.593 MHz
Transmit Freq Error 33.512 kHz OBW Power 99.00 %
x dB Bandwidth 24.02 MHz xdB -26.00 dB
s STATLE
11A_Ant1_5240
CoMerFI:H: 8240000000 Gz N
—— Trig: Free Run AvgHold: 500/500
-1 e #Atten: 30 dB Radio Device: BTS
Ref Offaet 2007 dB
1
Center 5.24 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.4 dBm
17.726 MHz
Transmit Freq Error -21.717 kHz OBW Power 99.00 %
x dB Bandwidth 27.78 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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Access to the World
11A_Ant1_5260
[ e —— w— =
T HeE-1He N 2 127351 A Ao 06, 2
£ 76 0 Center Freq: 5.260000000 GHz Radio 5td: N
Center Freq 5260000000 GHz T;g';“"gun g Hole: 5001500 (o ol
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.26 GHz Span 40 MKz
| #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.8 dBm
17.217 MHz
Transmit Freq Error -20.506 kHz OBW Power 99.00 %
x dB Bandwidth 21.60 MHz xdB -26.00 dB
s STATUS
11A_Ant1_5280
MEE-IN N & L2-35:17 &M Aor 06, 201.
‘Center Freq: 5. GHz Radio 51d: None
=+~ Trig: Free Run AvgHold: 500/500
AFGain:Low SAtten: 30 dB Radio Device: BTS
Ref Offset 20.02 48
Ref dBm
| SERPREY P TV Y
(Center 5.28 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 19.1 dBm
17.295 MHz
Transmit Freq Error -24.003 kHz OBW Power 99.00 %
x dB Bandwidth 21.56 MHz xdB -26.00 dB
s STATLE
11A_Ant1_5320
CoMerFI;IH: §320000000 Gz
—— Trig: Free Run AvgHold: 500/500
-1 e #Atten: 30 dB Radio Device: BTS
Center .32 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.8 dBm
17.236 MHz
Transmit Freq Error -22.340 kHz OBW Power 99.00 %
x dB Bandwidth 21.56 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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Access to the World
11A_Ant1_5500
[ e —— w— =
T HeE-1He N 2 133815 A A 06, 261
5 0 Center Freq: 5.500000000 GHz Radio 5td: N
Center Freq 5500000000 GHz T;gﬂ:';“"gun g Hole: 5001500 (o Aol
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.5 GHz Span 40 MKz
| kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.9 dBm
17.274 MHz
Transmit Freq Error -29.646 kHz OBW Power 99.00 %
x dB Bandwidth 21.52 MHz xdB -26.00 dB
s STATUS
11A_Ant1_5580
MEE-IN N & L250:17 AN Aor 06, 201.
Center Freq: 5. GHz Radio 51d: None
=+~ Trig: Free Run AvgHold: 500/500
AFGain:Low EAtten: 30 dB Radio Device: BTS
Ref Offset 20,63 0B 5.98056 GH;
Ref dBm T
(Center 5.58 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 19.1 dBm
17.219 MHz
Transmit Freq Error -8.820 kHz OBW Power 99.00 %
x dB Bandwidth 21.56 MHz xdB -26.00 dB
s STATLE
11A_Ant1_5700
[ e —— w— =3
T L1
5 0 Center Freq: 5.700000000 GHz
Center Freq 5.700000000 GHz =1 T;g';“"gun g Hole: 5001500
-1 e #Atten: 30 dB Radio Device: BTS
Ref Offaet 20.01 4B
Center 5.7 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.1 dBm
17.351 MHz
Transmit Freq Error -3.878 kHz OBW Power 99.00 %
x dB Bandwidth 21.67 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rERITEUEDS Http: mtek.com.cn #}fE:cs.re n
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11A_Ant1_5745

gient Sperinum Atyres - Dxcupied BH =N
A 110770 5 Ae 05, 2012
Radia 5td: None

ter Freq 5745000000 Center Freq: 5745000000 GHz
Sl Fraq S FSH00N00 Ch —— Trig: Free Run AvgHold: 500/500
AFGain: ow Atten: 30 dB Radio Device: BTS

Center 5.745 GHz ) ) Span 40 MKz
| AVEW 1.3 MHz Sweep 1ms

Occupled Bandwidth Total Powar 21.6 dBm

18.127 MHz

Transmit Freq Error 68.160 kHz OBW Power 99.00 %
x dB Bandwidth 29.51 MHz xdB -26.00 dB

11A_Ant1_5785

gt Spectium Rabyees - Ooupied BW "%
11:03:51 PN Apr 05, 2012
Radio $1d: None

Center Freq 5.785000000 GHz et Freds 3./00000000 G
S WO Tig:FreeRun  AvgHold: 80VS00
AFGain:Low SAtten: 30 dB Radic Device: BTS

Center 5.735 GHz ] ] Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.4 dBm
18.242 MHz
Transmit Freq Error 53.199 kHz OBW Power 99.00 %
x dB Bandwidth 30.74 MHz xdB -26.00 dB

11A_Ant1_5825

SEEIN N & 11-0518 F0 Ao 5, 2012
‘Center Freq: 5.525000000 GHz Radio 5td: None
—— Trig: Free Run AvgHold: 500/500
dow  SAten: 30 dB Radio Device: BTS

Ref Offset 20.23 dB Mkr1

Center 5.825 GHz
l#Res BW 430 kHz AVEW 1.3 MHz Sweep 1ms

Occupled Bandwidth Total Powar 21.2 dBm

18.047 MHz

Transmit Freq Error 17.886 kHz OBW Power 99.00 %
x dB Bandwidth 29.70 MHz xdB -26.00 dB
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11N20SISO_Ant1_5180
[ e —— w— =
TN HeE-1he 110740 EW Ao 05, 2612
518 0 Center Freq: 5.180000000 GHz Radia 5td: N
Center Freq 5180000000 GHz T;g';“"gun g Hole: 5001500 (o o
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.18 GHz
| #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.0 dBm
18.635 MHz
Transmit Freq Error 52.268 kHz OBW Power 99.00 %
x dB Bandwidth 28.44 MHz xdB -26.00 dB
= STATLS
11N20SISO_Ant1_5200
Agient Spertnm Ansbyers - Deeupied B [=%
MNSEIN N & 110928 PM Aor 05, 2012
Center Freq: 5. GHz Radio 51d: None
=+ Trig: Free Run AvgHold: 500/500
AFGain:Low #Atten: 30dB
Ref Offset 20.16 48
Ref
Center 5.2 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.1 dBm
18.596 MHz
Transmit Freq Error 120.81 kHz OBW Power 99.00 %
x dB Bandwidth 25.88 MHz xdB -26.00 dB
s STATLE
11N20SISO_Ant1 5240
[ e —— w— =3
E 0 Center Freq: 5,280000000 GHz
5.240000000 GHz =1 T;g';“ﬂgun g Hole: 5001500
#Atten: 30 dB Radio Device: BTS
Ref Offaet 2007 dB
Center 5.24 GHz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.2 dBm
18.545 MHz
Transmit Freq Error 58.927 kHz OBW Power 99.00 %
x dB Bandwidth 28.56 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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Access to the World
11N20SISO_Ant1_5260
[ e —— w— =
T HEE N 2 12:54:40 N A 06, 261
£ 76 0 Center Freq: 5.260000000 GHz Radio 5td: N
Center Freq 5260000000 GHz T;g';“"gun g Hole: 5001500 (o ol
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.26 GHz Span 40 MKz
| #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 219 dBm
18.589 MHz
Transmit Freq Error 102.54 kHz OBW Power 99.00 %
x dB Bandwidth 29.30 MHz xdB -26.00 dB
= STATLS
11N20SISO_Ant1_5280
Agient Spertnm Ansbyers - Deeupied B [=%
COM"FH‘H‘::!I‘ GHz - R:‘;ﬂl: i‘m“ N‘or\\: =
=+~ Trig: Free Run AvgHold: 500/500
AFGain:Low SAtten: 30 dB Radic Device: BTS
Ref Offset 20.02 48
Ref
(Center 5.28 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.9 dBm
18.318 MHz
Transmit Freq Error 80.088 kHz OBW Power 99.00 %
x dB Bandwidth 25.15 MHz xdB -26.00 dB
s STATLE
11N20SISO_Ant1 5320
[ e —— w— =3
Center Freq: 5.320000000 GHz Radio
—— Trig: Free Run AvgHold: 500/500
Radio Device: BTS
Center .32 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.5 dBm
18.324 MHz
Transmit Freq Error 46.074 kHz OBW Power 99.00 %
x dB Bandwidth 22.67 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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11N20SISO_Ant1_5500
[ e —— w— =
T HeE-1He N 2 124520 AN A 06, 261
5 0 Center Freq: 5.500000000 GHz Radio 5td: N
Center Freq 5500000000 GHz T;gﬂ:';“"gun g Hole: 5001500 (i Ao
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.5 GHz Span 40 MKz
| kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.7 dBm
18.360 MHz
Transmit Freq Error 11.608 kHz OBW Power 99.00 %
x dB Bandwidth 24.44 MHz xdB -26.00 dB
s STATUS
11N20SISO_Ant1_5580
Agient Spertnm Ansbyers - Deeupied B [=%
COM"FH‘H‘::!I‘ GHz - R:‘l‘ﬂl‘o‘ ;\A; N‘or;: =
=+~ Trig: Free Run AvgHold: 500/500
AFGain:Low EAtten: 30 dB Radio Device: BTS
Ref Offset 20,63 0B 5.57 H:
Ref dBm
(Center 5.58 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.9 dBm
18.354 MHz
Transmit Freq Error 41.064 kHz OBW Power 99.00 %
x dB Bandwidth 23.67 MHz xdB -26.00 dB
s STATLE
11N20SISO_Ant1 5700
[ e —— w— =3
5 0 Center Freq: 5.700000000 GHz
5.700000000 GHz =1 T;g';“ﬂgun g Hole: 5001500
Radio Device: BTS
Ref Offaet 20.01 4B
Center 5.7 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 19.7 dBm
18.422 MHz
Transmit Freq Error 102.89 kHz OBW Power 99.00 %
x dB Bandwidth 25.06 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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Access to the World
11N20SISO_Ant1_ 5745
[ e —— w— =
T HeE-1He N 2 B1:06:47 AN A 06, 261
5745 0 Center Freq: 5.745000000 GHz Radio 5td: N
Center Freq 5.745000000 GHz =i T;gﬂ:';“"gun g Hole: 5001500 (o ol
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.745 GHz Span 40 MKz
| #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.4 dBm
18.603 MHz
Transmit Freq Error 35.092 kHz OBW Power 99.00 %
x dB Bandwidth 27.32 MHz xdB -26.00 dB
= STATLS
11N20SISO_Ant1_5785
Agient Spertnm Ansbyers - Deeupied B [=%
T NEE-IN A& 01L:08:28 AN A0r 06, 201
5 0 < Freq: 5.763000000 GHz Radio 51d: N
Center Freq 5.785000000 GHz Ml Coeirert AvgHold: 5001500 tfndiiad
AFGain:Low SAtten: 30 dB Radic Device: BTS
Center 5.735 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.0 dBm
18.491 MHz
Transmit Freq Error 33.450 kHz OBW Power 99.00 %
x dB Bandwidth 28.58 MHz xdB -26.00 dB
11N20SISO_Ant1_ 5825
[ e —— w— =3
T -1
5895 0 Center Freq: 5.525000000 GHz
Center Freq 5825000000 GHz =1 T;g';“"gun AvgHaie:
Ref Offaet 20.23 dB
Center 5.825 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.0 dBm
18.472 MHz
Transmit Freq Error 57.697 kHz OBW Power 99.00 %
x dB Bandwidth 28.38 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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Access to the World
11N40SISO_Ant1_5190
[ e —— w— =
T HEE N 2 011145 A A 06, 26
5 0 Center Freq: 5190000000 GHz Radio Std: N
Center Freq 5190000000 GHz =i T;gﬂ:';“"gun g Hole: 5001500 (o o
AFGain:d ow #Atten: 30 dB Radio Device: BTS
™ b e
bbbt s T e
Center 5.19 GHz ) ) Span 80 MKz
| #VEBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.8 dBm
36.697 MHz
Transmit Freq Error 184.14 kHz OBW Power 99.00 %
x dB Bandwidth 51.71 MHz xdB -26.00 dB
= STATLS
11N40SISO_Ant1_5230
Agient Spertnm Ansbyers - Deeupied B [=%
COM"FI”IG';I: SI‘MGH! - R:‘l‘ﬂl‘o— 5\0‘; N‘or;: =
== Trig: Free Run AvgHold: 500/500
AFGain:Low SAtten: 30 dB Radic Device: BTS
| T
Center 5.23 GHz ] ] Span 80 MHz
FRes BW 820 kHz #VBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 20.9 dBm
36.694 MHz
Transmit Freq Error 167.89 kHz OBW Power 99.00 %
x dB Bandwidth 58.20 MHz xdB -26.00 dB
s STATLE
11N40SISO_Ant1 5270
[ e —— w— =3
E 0 Canter Freq: 5270000000 GHz 2 st
5270000000 GHz =1 T;g';“ﬂgun g Hole: 5001500
-1 e #Atten: 30 dB Radio Device: BTS
Ref Offaet 2006 4B
l—.mr(.».,-,:,.,,.__,_
Center 5.27 GHz ) ) Span 80 MKz
[#Res BW 820 kHz #VEBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 21.1 dBm
36.715 MHz
Transmit Freq Error 216.61 kHz OBW Power 99.00 %
x dB Bandwidth 52.67 MHz xdB -26.00 dB
EHIE MR EE AR ERGEELT rEFRITAUESRET Http: mtek.com.cn #}fE:cs.re n
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Access to the World

11N40SISO_Ant1_5310

gient Sperinum Atyres - Dxcupied BH =%

TED T T 77
Center Freq 5.310000000 GHz Center Freq: 5310000000 GHz Radia Std: Name
B M <o Free Run AvglHold: 5001500
AFGain: ow #Atten: 30 dB Radio Device: BTS

Fef Offset 199 dB
Rel dBm

)
e

Center 5.31GHz ) ) Span 80 MKz
| #FVEBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.7 dBm
36.489 MHz
Transmit Freq Error 83.312 kHz OBW Power 99.00 %
% dB Bandwidth 41.82 MHz xdB -26.00 dB

11N40SISO_Ant1_5510

Agient Spertnm Ansbyers - Deeupied B [=%
& L MSE-IN N A 01:15:18 AN Aor 06, 201.
Center Freq 5.510000000 GHz Center Freq: 5510000000 GHz Radio 51d: None
<k W rig: Free Run AvgHold: 500/500
AFGain:Low EAtten: 30 dB Radic Device: BTS

Ref Offset 20.4 dB
Ref dBm

Center 5.51GHz ] ] Span 80 MHz
FRes BW 820 kHz #VBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 19.2 dBm
36.489 MHz
Transmit Freq Error 57.946 kHz OBW Power 99.00 %
x dB Bandwidth 40.03 MHz xdB -26.00 dB

11N40SISO_Ant1_5550

Aot Specinam Aalytes - Octuplod BH s
St T EEETTTT
R.550000000 GHz Center Freq: 5.550000000 GHz Radia 51d: None
- M <o Free Run AvglHold: 5001500
L e SAtten: 30 dB Radio Device: BTS

Mkr1

Ref Offset 205 dB
Ref 20.00 dBm

Center .53 GHz ) ) Span 80 MKz
[#Res BW 820 kHz #FVEBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 19.2 dBm
36.449 MHz
Transmit Freq Error 40.576 kHz OBW Power 99.00 %
% dB Bandwidth 47.26 MHz xdB -26.00 dB
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11N40SISO_Ant1_5670
[ e —— w— =
L L NSE-IN 017334 AN Rpr 06, 261
56 0 Center Freq: 5.570000000 GHz Radio 5td: N
Center Freq 5.670000000 GHz T;g';“"gun g Hole: 5001500 i o
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.67 GHz Span 80 MKz
| #VEBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.6 dBm
36.502 MHz
Transmit Freq Error 104.93 kHz OBW Power 99.00 %
x dB Bandwidth 46.79 MHz xdB -26.00 dB
s STATUS
11N40SISO_Ant1_5755
Agient Spertnm Ansbyers - Deeupied B [=%
COM"FI”IG';I: 5.‘7SMGH! - R:l-ﬂI;O‘ 5\0‘; N‘or\\: =
==~ Trig: Free Run AvgHold: 500/500
AFGain:Low SAtten: 30 dB Radio Device: BTS
-rq.‘f‘-,-.vl,u«ﬂ-,»-.~_._ |
Center 5.755 GHz Span 80 MHz
FRes BW 820 kHz #VBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.8 dBm
36.519 MHz
Transmit Freq Error 149.32 kHz OBW Power 99.00 %
x dB Bandwidth 44.75 MHz xdB -26.00 dB
s STATLE
11N40SISO_Ant1 5795
[ e —— w— =3
Center Freq: 5798000000 GHz Ratio std: None
—— Trig: Free Run AvgHold: 500/500
-1 e #Atten: 30 dB Radio Device: BTS
WA
Center 5.795 GHz Span 80 MKz
[#Res BW 820 kHz #VEBW 2.7 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.3 dBm
36.586 MHz
Transmit Freq Error 145.07 kHz OBW Power 99.00 %
x dB Bandwidth 49.75 MHz xdB -26.00 dB
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11AC20SISO_Ant1_5180

gient Sperinum Atyres - Dxcupied BH =%

012811 &M Ao 6, 201
Radio 51d: None

B eq 5.18 0 Center Freq: 5180000000 GHz
Center Freq 5.180000000 GHz ST B i

=
AFGain: ow Atten: 30 dB Radio Device: BTS

Mkr1

Center 5.13 GHz
| AVEW 1.3 MHz

Occupled Bandwidth Total Power 18.1
18.256 MHz

Transmit Freq Error 33.435 kHz

Span 40 MKz
Sweep 1ms

dBm

OBW Power 99.00 %
x dB Bandwidth 21.99 MHz xdB -26.00 dB

11AC20SISO_Ant1_5200

gt Spectium Rabyees - Ooupied BW

Center Freq: 5.
=+ Trig: Free Run
S Gain: ow SAtten: 30 dB

o i &
AvglHold: 500:500

A Agr 0, 201,

Radio 51d: None

Radio Device: BTS

Ref Offset 20.16 48
Ref 20.00 dBm

Center 5.2 GHz
FRes BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

18.223 MHz

45.551 kHz
21.78 MHz

#VEW 1.3 MHz

Span 40 MHz
Sweep 1ms

Total Power 18.1 dBm

OBW Power 99.00 %
xdB -26.00 dB

11AC20SISO_Ant1_ 5240

gient Sperinum Atyres - Dxcupied BH

Fef Offaet 20.07 d8
Ref 20.00 dBm

Center 5.24 GHz
[#Res BW 430 kHz

Occupled Bandwidth

Transmit Freq Error

% dB Bandwidth

5.240000000 GHz

18.277 MHz

28.821 kHz
21.75 MHz

‘Center Freq: 5.240000000 GHz
—— Trig: Free Run AvgHold: 500/500
clow  SAtten: 30 dB

#FVEBW 1.3 MHz

Radia

Radio Device: BTS

Span 40 MKz
Sweep 1ms

Total Power 18.4 dBm

OBW Power 99.00 %
xdB -26.00 dB
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11AC20SISO_Ant1_5260
[ e —— w— =
T HeE-1He N 2 8173413 2N A 06, 261
£ 76 0 Center Freq: 5.260000000 GHz Radia 5td: N
Center Freq 5260000000 GHz T;g';“"gun g Hole: 5001500 (o ol
AFGain:d ow #Atten: 30 dB Radio Device: BTS
Center 5.26 GHz Span 40 MKz
| #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.6 dBm
18.241 MHz
Transmit Freq Error 11.400 kHz OBW Power 99.00 %
x dB Bandwidth 21.91 MHz xdB -26.00 dB
s STATUS
11AC20SISO_Ant1_5280
Agient Spertnm Ansbyers - Deeupied B [=%
G Froq SB00RO0CHE Rato SutiHome
=+~ Trig: Free Run AvgHold: 500/500
AFGain:Low SAtten: 30 dB Radio Device: BTS
Ref Offset 20.02 48
Ref 20.00 dBm
\._...-'..,\.-.‘1'"‘-!'!".'
(Center 5.28 GHz Span 40 MHz
FRes BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.7 dBm
18.263 MHz
Transmit Freq Error 6.510 kHz OBW Power 99.00 %
x dB Bandwidth 22.27 MHz xdB -26.00 dB
s STATLE
11AC20SISO_Ant1_5320
[ e —— w— =3
Center Freq: 5.320000000 GHz
—— Trig: Free Run AvgHold: 500/500
Radio Device: BTS
Ref Offaet
Ref 20.00 dBm
Center .32 GHz Span 40 MKz
[#Res BW 430 kHz #VEW 1.3 MHz Sweep 1ms
Occupled Bandwidth Total Power 18.6 dBm
18.238 MHz
Transmit Freq Error 20.684 kHz OBW Power 99.00 %
x dB Bandwidth 21.91 MHz xdB -26.00 dB
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